PROPOSED CORRECTIONAL
DEVELOPMENT FACILITY AT
CALIFORNIA CITY

WATER SUPPLY ASSESSMENT

November 2017

Prepared for:
CITY OF CALIFORNIA CITY

Prepared by:
PSOMAS
3 Hutton Centre Drive
Suite 200
Santa Ana, CA 92707
Project No. 2CRC010100



Correctional Development Facility at California City Water Supply Assessment

TABLE OF CONTENTS

EXECUTIVE SUMMARY ..cuuininininnininsinsensnssessssssssssssissessssssssssssssssssssssssssssssssssssssssenes 1
1 INTRODUCTION...uccouiiuininnnsnnsnnsnessessessessessassassassassssssessessessassassassassassasssssssasee 1-1
1.1 Proposed PIOJECT ....c..eieiiiiiieeiiee e 1-1
L2 WSA PUIPOSC...eieiiiieiie ettt ettt ettt e st e e stee e et e e s bee e snbeessnseeenseeennne 1-1
[...]
additional capacity before taking the existing basins off line. If the basin repair work is carried out before
a capacity expansion, it may be necessary to provide some temporary treatment capacity while the basins
are being repaired.

21.2 Clarifiers

Clarifier No. 1 is operating although the weir needs adjustment and the scraper mechanism needs
maintenance. Clarifier No. 2 is not in operation because the scraper mechanism is not working. Repairs to
the scraper mechanism and adjustment of weirs in Clarifier No. 2 should be carried out first. This work
can be carried out while Clarifier 1 remains in service. After Clarifier 2 returns to service, Clarifier 1 can
be temporarily taken out of service to allow the weirs in this clarifier to be adjusted and maintenance to be
carried out on the scraper mechanism.

21.3 Tertiary Filtration System

This system is non-functional and needs to be replaced. There are a number of options for this including a
very extensive overhaul of the existing system, replacement by a similar system or replacement by a cloth

Psomas Page 6 of 10
Condition Assessment



Haéen May 10, 2019

media filtration system. Selection of a final system will require additional analysis and discussion with
the City and the operations team. For cost estimating purposes, it has been assumed that the existing
system will be replaced by a cloth media system. In addition to the cloth filters system, the associated
chemical dosing system and backwash handling facilities will be needed.

21.4 Sludge Dewatering

The existing centrifuge is functioning correctly but is being fed a very thin sludge which limits its
capacity. A sludge thickening system should be added upstream of the centrifuge to improve
performance. The sludge thickening system could be either mechanical or gravity system. For cost
estimating purposes, it has been assumed that a gravity thickening system will be provided. A thickened
sludge pump station will also be needed to transfer sludge from the thickeners to the centrifuge.

2.2 Reliability Improvements

Reliability improvements are identified as improvements to systems that are currently functional but are
in imminent danger of failure and should be upgraded to maintain the security of plant capacity. These
reliability improvements are identified in Figure 2 (green indicates a completely new facility or system)
and described in the following paragraphs.

Figure 2 — Location of Reliability Improvements

Rehabilitate
Percolation Ponds

Provide Grit
Removal

Enclose
Centrifuge

Upgrade Electrical |t
System

Upgrade RAS

|| | Upgrade Influent :.3_
N\ \ Pumps

Pumps

Provide Safer

.| Disinfection System

2.21 Disinfection System

The existing disinfection system uses chlorine gas which is a hazardous chemical. Many wastewater
facilities are phasing out the use of chlorine gas in favor of systems which present fewer hazards to staff
and the general public. It is recommended that California City phase out the use of chlorine gas.
Alternatives to replace chlorine gas include on-site generated sodium hypochlorite, bulk delivered sodium

Psomas Page 7 of 10
Condition Assessment



Hazen

hypochlorite and UV disinfection. For cost estimating purposes it has been assumed that bulk delivered
sodium hypochlorite will be utilized.

2.2.2 Grit Removal System

Grit is defined as inorganic settleable solids typically similar to sand particles in size. The plant at present
has no facilities for the removal of grit. As a result, any grit entering the plant will tend to settle out in the
aeration basins. Over time the buildup of grit in these basins reduces their capacity and impairs the
effectiveness of the biological treatment process. To protect the aeration basins, it is recommended to
install a grit removal facility between the inlet screening and the aeration basins. A variety of types of grit
removal equipment are available. For cost estimating purposes it has been assumed that a vortex type grit
removal system will be installed.

223 Electrical and Control Systems

The existing plant electrical systems were mostly installed in the early 1990s and are approaching the end
of their normal service life. It is recommended that a more detailed evaluation of the condition of this
equipment be performed to determine the best alternatives for upgrading this system. For cost estimating
purposes, it has been assumed that the existing equipment will be replaced with new equipment of a
similar type.

224 Pumping Systems

The existing influent pumps are submersible pumps and Return Activated Sludge (RAS) pumps have
been in service since the early 1990s and are approaching the end of their service life. This equipment is
essential to the operation of the plant and replacement is recommended to ensure continued reliable
operation.

The RAS pumps can be replaced with equipment of similar types although sizing of the pumps should be
checked against current and projected future design flows. The influent pumps are currently of
submersible type and pose difficulties for maintenance. Replacement by dry well type pumps is

recommended. The influent pumps may need to have their duty reevaluated if grit removal equipment is
added.

225 Solids Dewatering System

The current centrifuge is performing satisfactorily, however in cold weather it is subject to freezing which
impedes its operation. To provide for more reliable operation it is recommended to install the centrifuge
in a new structure equipped with heating.

Psomas Page 8 of 10

Condition Assessment



Haéen May 10, 2019

2.2.6 Percolation Ponds

The existing percolation ponds are underperforming. Further investigation is necessary to identify
effective improvements to provide sufficient capacity. For cost estimating purposes the cost of additional
geotechnical borings and analysis to complete the investigation has been included.

3. Cost Estimate

The probable project costs of the identified improvements are given in the table below. The estimate
serves for feasibility/evaluation and is considered to be an AACE Class 4 level. Class 4 has a typical
accuracy range of -30% on the low side and +50% on the high side. A 35% design contingency has been
added to the estimate based on current status of the design documents, the nature of the project and the
estimate classification. A detailed buildup of the estimate is given in Appendix A.

Table 3-1: Functionality Improvements

Element Cost

Aeration basin repair $240,000
Clarifier rehabilitation $200,000
Chemical dosing $160,000
Flocculation tank $120,000
Tertiary filter $1,170,000
Gravity thickener $120,000
Thickened sludge pump station $100,000
Site Work (Yard Piping, Ductbanks, Site Civil, etc.) $250,000
Electrical and Instrumentation and Control $700,000
Total $3,060,000

Psomas Page 9 of 10

Condition Assessment



Hagen May 10, 2019

Table 3-2: Reliability Improvements

Element Cost

Replace existing gas chlorine system $ 500,000
Replace electrical system $ 1,660,000
Replace inlet works pumps $ 420,000
Fine screens $ 380,000
Grit removal $ 360,000
Centrifuge enclosure $ 10,000
Headworks enclosure $ 20,000
Eslr;)olation ponds (geotechnical borings and analysis $ 180,000
Site Work (Yard Piping, Ductbanks, Site Civil, etc.) $ 790,000
Electrical and Instrumentation and Control $ 800,000
Total $ 5,110,000

4. Conclusion

The Wastewater Treatment Plant is currently not performing as designed due to the deterioration of many
major components. Additional performance and reliability deterioration is likely in future as components
continue to age. Rehabilitation or replacement of system components is recommended to address this
decline in performance.

The proposed functional and reliability improvements will improve the performance of Wastewater
Treatment Plant and should allow it to treat flows up to its current permitted capacity. However, the
proposed prison capacity expansion and other potential population increase will require an increase in
treatment capacity beyond current permit limits.

The next phase of this study will evaluate the improvements to the plant necessary to accommodate these
proposed population and resulting flow increases. This evaluation will also consider potential economies
of scale in addressing the functional and reliability improvements in parallel with capacity expansion.

Psomas Page 10 of 10
Condition Assessment



Haéen May 10, 2019

Appendix A: Preliminary Cost Estimate

1. Introduction

This estimate is for miscellaneous upgrades to a wastewater treatment facility. The project work is to be
performed in California City, Kern County, California. The general scope is listed below:

*  Functionality Improvements
o Aeration basin crack repair
Clarifier skimmer replacement
Chemical dosing system replacement
Flocculation tank replacement
Tertiary filter installation
Gravity thickener construction
Thickened sludge pump station construction
o Associated civil, electrical and instrumentation and control work
* Reliability Improvements
o Replace chlorine gas dosing system
Replace aging electrical system
Replace aging pumps (RAS, WAS, inlet pumps)
Install fine screen
Install grit removal
Centrifuge enclosure
Headworks enclosure
Percolation pond
Associated civil, electrical and instrumentation and control work

O O O O O O

O 0O O 0O 0O O O O

The estimate serves for feasibility/evaluation and is considered to be an AACE Class 4 level. Class 4 has
a typical accuracy range of -30% on the low side and +50% on the high side. A 35% design contingency
has been added to the estimate based on current status of the design documents, the nature of the project
and the estimate classification.

2. Estimate Basis

Estimate costs are derived from the following:

1. Discussions with project team

3. Planning Basis

Base Assumptions are the following

1. The project is assumed to be procured as a single prime contract through a traditional
design/bid/build process.

Psomas A-11
Condition Assessment



Hagen May 10, 2019

4. Cost Basis

1. Wage rates utilized are based on prevailing wages published for Kern County current to June
30, 2019.

2. A 40-hour work week is assumed, no overnight, shift, weekend or other premium time is
provided.

3. Wherever possible, equipment rates are based on current published rental rates as listed in the
AED Blue Book, supplemented by RS Mean’s data, the AED Green Book and local rental
suppliers.

4. Crews, equipment and productivity used for work items are based mostly on standards specific
to each trade. Some information was supplemented by RS Mean’s data modified where
necessary by estimator judgment.

5. Itemized Estimate Notes

1.  Estimated scope is as follows:
o Functionality Improvements
= Acration Basin
* 2 basin (100°x64°x9”)
* Drain and clean tank
* Allow for miscellaneous crack repair
= (Clarifier rehabilitation
* 1 clarifier (45-ft diameter)
* Remove existing scum scraper and effluent baffle
* Allow for miscellaneous concrete repair at removed baffle
locations
*  Furnish/Install new scum scraper and effluent baffle (FRP)
*  Chemical dosing
* Allow for demolition of existing system (Allow 2 cds)
* Place concrete containment
*  Furnish/Install storage tank (assume 10,000 gal)
*  Furnish/Install 2 dosing pumps
* Allow for miscellaneous piping within the containment area
*  Flocculation tank
* Demolish existing flocculation tank (Allow 3 cds, assume similar
size to new)
* Place new CIP flocculation tank (10°x10°x9.5”)
*  Allow for interior coating
* Allow for 1-5hp mixer
* Allow for railings/stair/etc.
=  Tertiary filter
*  Furnish/Install 2mgd peak cloth filter
*  Qravity thickener
*  Place CIP thickener tank (15° diameter x10”)

V)

Psomas A-1
Condition Assessment



Hagen May 10, 2019

* Allow for interior coating
* Allow for railings/stair/etc.
= Thickened sludge pump station
* Allow for slab-on-grade (10°x15”), housekeeping pads
* 2 progressive cavity pumps
* Allow for misc. piping within the slab
= Sitework
* Allow for yard piping, ductbanks, paving, grading and other
ancillary work
*  Assume 8% of total cost
= Electrical and I&C
*  Allow for conduit/wire, MCC, lighting, instrumentations,
integration and other ancillary work
* Assume electrical is 15% and I&C 5% of total cost
o Reliability Improvements
= Replace existing chlorine gas system
*  Demolition existing system (Allow 5cds)
*  Furnish/Install hypochlorite dosing system
o Include storage tank, dosing pumps (2), allow for
associated piping
o Assume containment structure within a CMU building
= Replace electrical system
*  Provide new ductbanks
o 2,5001f power/control/signal
980If for site lighting
1 electric manhole
10 pull boxes
9 site lights
Service switchboard
ATS (1000A)
MCC-1M (1000A, 480V, 8 sections)
Existing MCC (600A, 480V, 3 sections)
Influent pump MCC (225A, 480V, 1 section)
4 lighting/distribution panels
Transformers (1-45kVA, 1-25kVA, 1-5kVA)
Allow for emergency generator (250kW)
o Allow for termination, tagging and testing
= Replace inlet works pumps
* Excavate for new wet well
*  Place new CIP wet well (5’x5’x10°)
* Allow for hatch
*  Furnish/Install 2 pumps
* Allow for misc. piping within the wet well and to common
discharge header
* Allow for dewatering

0O 0O 0O O O O O O O O o0 o

Psomas A-13
Condition Assessment



Hagen May 10, 2019

* Allow for 2mgd bypass
* Fine screens
* Remove existing bar screen
*  Place dumpster slab (10°x5”)
*  Furnish/Install fine screen (2°x5’ channel) and washer-compactor
=  Qrit removal
*  Construction new CIP channel (20°x2.5’x4’ — total length
influent/effluent) and vortex chamber (4’x4°x15”)
» Allow for hatch over chamber
* Allow for railings/ladder
*  Furnish/Install vortex grit equipment (including grit pump and
classifier)
= Centrifuge enclosure
»  Assume prefab metal structure (10°x10”)
» Headworks enclosure
*  Assume decking over existing channel (5°x10”)
= Percolation ponds
* Assume 7 borings and engineering hours to provide a report with
recommendations for percolation
= Sitework
* Allow for yard piping, ductbanks, paving, grading and other
ancillary work
* Assume 8% of total cost
= Electrical and 1&C
* Allow for conduit/wire, MCC, lighting, instrumentations,
integration and other ancillary work
* Assume electrical is 15% and [&C 5% of total cost (not including
replacement of existing electrical distribution system)

6. Below the Line Adders

The following adders were used:

Below the Line Adders
Item %
General Conditions 15
Contractor Overhead 10
Contractor Profit 10
Insurance and Bonding 3
Contingency 35

These factors are generally in-line with recent estimated projects in this location and of this size and
conform to the AACE Class of each scope.

Psomas A-14
Condition Assessment



Hazen

7. Other Assumptions

Additional assumptions to the estimate include:

1. Itis assumed that all process equipment to be demoed are not in operation and will be de-
energized prior to being turned over to the Contractor unless otherwise noted.

2. Bypass at the inlet works will be provided, however all of the remaining work is assumed to be
done without impacting plant’s ability to meet effluent limits.

3. Itis assumed that excavations will not be impacted by high groundwater.

4. An allowance has been made for sitework but it is assumed that connections to existing process
and utility pipes are not overly difficult to match and no extensive site prep is required.

8. Exclusions

The following items are specifically excluded from the scope of this estimate:

Hazardous material abatement, removal or disposal
Dewatering, except as noted for the inlet works.
Temporary treatment

Temporary bypass, except as noted for the inlet works

Ll S

9. Exceptions

None taken.

10. Risks and Opportunities

Some risk items and opportunities need to be considered in the process of reviewing estimated costs.
These are the following:

1.  When demolishing existing equipment and structures, there is the risk that the work will
uncover hazardous materials. This would increase the cost and duration of the job.